MC88722

MC88724

NO. DESCRIPTION NO. DESCRIPTION

1 AIR FILTER COVER 27 O RING

2 SPONGE 28 SPRING WASHER
3 AIR FILTER BASE 29 WASHER

4 BRACKET 30 CYLINDER COVER
5 CIRCLIP 31 OUTLET COVER

6 PISTON CONNECTOR 32 HANDLE BRACKET
7 BEARING 60017 33 HADLE HOSE

8 ECCENTRIC WHEEL 34 PVC HOSE

9 FRONT MOTOR COVER 35 SPONGE

10 BEARING 62017 36 QUICK CONNECTOR
11 MOTOR HOUSING 37 BASE

12 STATOR 38 RUBBER FEET

12A STATOR FIXER 39 BASE PLATE

13 ROTOR 40 RUBBER FEET

14 CARBON BRUSH 41 POWER CORD AND CLIP
15 BRUSH FIX BOARD B1 M5x16 BOLT

16 BEARING 60877 B2 M5x16 BOLT

17 MOTOR END COVER B3 M5 BOLT

18 SWITCH COVER B4 M5x155 BOLT

19 PROTECTION SLEEVE B5 CIRCLIP @11

20 SWITCH B6 SPRING

21 PISTON RING B7 RIVET

22 PISTON PRESSURE RING B8 M3x10 BOLT

23 SPRING WASHER B9 RIVET

24 HEAT SINK B10 SPRING WASHER
25 WAVE WASHER B12 M5x55 BOLT

26 AIRPROOF RING
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